WB10 5

CERFICHITEZH<TES L,
WOEXTHRUITHERE LT IEE LY,

S YAMAGUGH

201759 A






— BREROZFEAIZONT —

1. KFERITHL, UTOESITEREARRTLTHY ET,

OE#REOESFEEEES
OEMEORESFHBRABAIRTLTHYFT,

2 = | ZEES Ex 0B &
® 2 |mRmaRmT (ERbED Y)
= 3 |mESMERATT (ERbE L)
= 4 |wmmEIRmE R (E @b L)
= 5 | IEbmEsinm (EHbE7 L)
QEHBMEDRT
OMEMI-HBRAFTHE LEM - BEBRORERELERLTHYET.
RTORE Ex 0B &

OZLEHI (IB) DEMAMNRTEBFBLZEMSh TN S,
OZFHEIZLYREIEZhEBRARTREBZERA LTS,
OZE#k (#1) DRMAARTHEMN SHERASTA TS,
OEMFADOMAARTHENSERSN TS,

~13000

15001~

@% A FILEIXiEEE

ORELEDNAFEHZIRELTHYZET,

@R FIER A

O4 X MEAIZ. @HIDT—Y £=(XEERP AT —I D H 55 MIFEEABRFTFRAIRBRTY

2. ABERIIBBRD-OFELCCEETEHILENBYFET,



Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.

01 T L= R RAME] .o e 1
02 TP UAN—[ENGINE COVER] . ... 3
03 TP UR=R[ENGINE BASE] ... e b
04 = PULLEY ] ..o e 8
05 T 72U —F[AIR CLEANER] . . ..o e e e e e e 1
06 MEMEIL/S—[SIDE CLUTCH LEVER] . ... ..ot e e e e e e e e 12
07-1 AT L T DRIVE PEDALT ] ..o e e e e e e e e e e 13
07-2 FEATARAIL 2[DRIVE PEDALZ] . ..ottt e e e e e e e e e 15
08 TL—FARH)L -7 tIJLL/\—[BRAKE PEDAL, ACCELERATOR LEVER]...........ccoivieiniiinn.s. 17
09 SE3I=w bk ->1>%—[HYDRAULIC PUMP, CYLINDER]..........ooieiiii e 19
10 HST = A IL A O HST, OIL TANK] ..o e e 20
11 BIZEE L /S—[SPEED CHANGE LEVER] . .. ... 21
12 BT LS—[DUMP LEVER] ... et e 23
18 BB IBODY ] .o 25
14 BRERLIDLER WHEEL] .. ..o e e e e 26
15 2 B—F[RUBBER CRAWLER] . .. ..ot 21
24 BB O [FUEL TANK] ..o e e e e e e 28
25 EE M IWIRE HARNESS, METER, SWITCH, BATTERY] ... ... 29
26 TR JLILABEL] ..o e A
2T BB ISPONGE] . ..o 33



Fig. 01

7 L—.L [FRAME]

260
\

250

HE| B E E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS

A I.C.

010 [HB490-21111  |" 397" 7b-h FRAME, UPPER 1/~081053

010 [HB490-21113  |¥" 397" 7b-h FRAME, UPPER 1/~120801 | #

010 [HB4C0-21110 |¥" 397" 7b-h FRAME, UPPER 1/~130718 | #

010 [HB4C0-21111  |" 397" 7b-h FRAME, UPPER 1/150862~ | #

020 [HB490-21211  |§7°7b-h FRAME, UNDER 1

020 [HB490-21212 |47°7b-h FRAME, UNDER 1/150862~ | «

030 [HB470-21141  |2y9ay7y9 -hN - UNDERCOVER, MISSION 1

040 [HB47Z-21160  |7L-h990AN - (E) COVER E 1

050 |H647Z-45510 |\ IN -9 7394 4 SPONGE 1

060 [W93A1-00625 |377%7 Mbx25 BOLT 2

070 |X0000-15672 |AkyN -T' A RUBBER, STOPPER ?

080 |H6460-43180  |AbyN -1 AY 4 SHIM ?

090 |W9101-A1220  |& WEM12x20-10. 9T BOLT 10

100 [04013-60120 |E7797¢ M12 WASHER, PLAIN 10

110 {01053-51230 & Bk M12x30 BOLT 2

120 [04013-60120 |E7790¢ M12 WASHER, PLAIN 4

130 |04512-60120  |A7"Y¥7" o9+ M12 WASHER, SPRING ?

140 [02056-50120  |Fyk Mi12 NUT ?

150 [01053-51025 |4 Bk M10x25 BOLT 4

160 04013-60100  |EF7y7¢ M0 WASHER, PLAIN b

170 |04512-60100  |A7" Y77 99+ M10 WASHER, SPRING 4

180 [02056-50100  |Fyk M10 NUT 2

190 |W9301-00816 |37V hEMBx16 BOLT 4

200 [HB47Z-46521  |7073F 4" 7 (A) COVER A 1

210 [HB477-46510 707k UA" 7(B) COVER B 1

220 |W9301-00816 |37V hEMBx16 BOLT 8

230 [HB47Z-31131  JEVB4LI - - (C) COVER C 1

240 |W93A2-00616  |3T/47" MBx16 (7" 7v7) BOLT ]

250 [HB47Z-44112  |HSTHN - (D) COVER D 1

260 |HB477-43320 JHSTAN -byT (F1TH) RAIL, HAND 1

< Interchangeable; #not interchangeable; <new for old; —old for new

1




Fig. 01

7 L—.L [FRAME]

260
\

090
100

Z
\J
020
HE| = & W E | L N
REF.No.|  PARTS No. AR PARTS NAME QTY/S.No. | # REMARKS
A I.C.
270 |W6623-02396  |HSTHN -FJA TRIM, EDGE 1
280 |S2110-46820  [HSTAN —RUVTHI& bh BOLT 4
290 |H6472-44150  |79A7/709k" AN - (F) COVER F 1
300 |W9301-00616 |37k WEMBX16 BOLT 2
310 [W6540-06100 {7 YAZy7 BARL-t NIPPLE, GREASE 1
320 |H8600-71540 |ARYN =T A RUBBER, STOPPER 2
330 |- - - 777 BLANK -
340 |H813Z-71610 |25 4AkuN - SUPPORT, DUMP 1
350 |H413Z-71620 |E' PIN 1/~091053
350 |H4430-71621  |E'Y PIN 1/081054~ | <
360 |W9900-01008 |7-bE 7 M8 R PIN 3/~091053 | #

< Interchangeable; #not interchangeable; <new for old; —old for new

2



Fig.02 x> >Hh/N\—[ENGINE COVER]

\ ~S.No. 091053

I ) \‘\\/" ///°// :
N ~ Azﬁj?//4%4zgg - 230

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS

A I.C.

010 [HB47Z-43114 |I79° VAN - COVER, ENGINE 1

020 [W6652-32770 I3 VAN -tV TRIM, EDGE 1

030 [HB47Z-43310  |HSTAN -FuT (Y0) RAIL, HAND 1

040 [HB460-43411 I3 VAN -14\MY7) STAY, ENGINE COVER 1

050 |W9301-00820 |37V bt M8x20 BOLT 8

060 [HB470-43420 |I73" AN -0v7 LOCK, ENGINE COVER 1

070 |W9301-00820 |37V bt MBx20 BOLT 2

080 [6A800-4571A  |7/T/&4)-+ SEAT 1

090 [H4361-46231  |97TE¥bUYY BRACKET 1/~081053

090 [H4361-46232 |7yTEdbUYY BRACKET 1/091054~ | &

100 |W9301-00820 |37V b+ MBx20 BOLT 4

110 |W9301-00816 |37V b+ MBx16 BOLT ?

120 [X0000-10933  |777/6%799377 A RUBBER, CUSHION ?

130 [HB47Z-43430  |I79° VN -D97H49° abi - LEVER, ENGINE COVER 1

140 [HB470-43441 I3 yhN 097977 STAY 1

150 |05411-00525  |O-BE" 7 5x25 ROLL PIN 1

160 |04013-60030  |EF7yo% M3 (-BE"¥39) WASHER, PLAIN 1

170 |05511-50330  |7YE" 7 3x30 SPLIT PIN 1

180 [HB47Z-43450 |I79° VhN -097797 LOCK, ENGINE COVER 1

190 |04612-00160 |CE" 7 16 CIR-CLIP (C) 1

200 |H6470-43460 |Iy" 7AW -Oy70vk ROD 1 1

210 |X0000-12836 [N 4% ROD 2 1

220 [W6009-11000  |Iy9" VAN -DYJN % SPRING, RETURN 1

230 [04013-60080  |E7797% M8 WASHER, PLAIN 3

240 |W9901-01008  |7-bE" Y3h" A7% M8 R PIN 3

250 |[HB460-51320 AN -[y7 KEY ASSY 2

260 [H8700-43320 |%-)3 KEY 1

270 [HB47Z-31111  |J9%N U797 PANEL, CONTROL 1/~081053

270 [HB47Z-31112 )94 777 PANEL, CONTROL 1/091054~ | #

280 |W3301-00820 |37y b M8x20 BOLT 4

< Interchangeable; #not interchangeable; <new for old; —old for new
3



Fig.

02 T

R
~

< > 71/3—[ENGINE COVER]

R
R N

\ ~S.No. 091053

040 -
2 4
Xz
g e 140
ol 230
mE| = & E | L W E
Rerto.|  PARTS No. R PARTS NAME OTY/S N | & REMARKS
o
190 |W3301-00816 |37k BF WBxTS BOLT 1
300 [HE47Z-51111 [#039579 FUEL TANK 1/~091053
300 [He47Z-51112 [#03957) FUEL TANK 1/091054~ | =
310 |W9301-00820 [37# b WBx0 BOLT 5
320 [HB4T0-31171 |99 0k b GRIP 1/~091053
320 [HB490-31170_[V99N VUK b GRIP 17081054~ | =
330 [WS301-00816 [37# b WBxIS BOLT !
340 [H6472-31120 |99 YA - (@) COVER G 1/~081053
30 [H6472-31121 |99 VAN - (@) COVER G 1/091054~ | =
350 |W9301-00816 |37k b WBxIS BOLT :
360 [HG470-51311 [F9275A - () COVER A 1
370 [04013-60080 |57 MG WASHER, PLAIN 1
380 [04512-60080 |7 U7 Tov MG WASHER,  SPRING 1
390 [02086-50060 [$5h M6 NUT ]
400 [HEA70-51330 [$292798 -5 % SPRING, STOPPER i
410 |W33A2-00616__[37737 Wox16 (7 779) BOLT i
420 [04013-50060 |57 MG WASHER, PLAIN i
430 [02056-50060  [oF MG NUT 1
440 [HB470-31140 |99 RIIN -9L(1) COVER | i
450 [W9301-00616 |37/ bh M6xiG BOLT 4
460 [HB470-31150 [N JRION £5 U D) COVER J 1
470 [W9301-00616  [37/A"bh M6x1G BOLT T
480 [HB470-31160 [V99NYRLIN -FH(K) COVER K i
490 [WEa7Z-43720 [y v -0 Iagh GROMMET 2
500 |H6430-35711 |79yl =K 4 GUIDE, LEVER 1
510 |W9301-00815 |77k bb WoxT6 BOLT 2
520 [X0000-15672 |AbyN'~T RUBBER, STOPPER 2
330 |WO3A1-00625 |37747° M6xlS BOLT 1
540 |HG42Y-47510 |TA9¥H47 Lt PLATE, LEVEL GAUGE i
550 [WS092-01408 |15t WBHI NUT 1

< Interchangeable; #not interchangeable; <new for old; —old for new

4



Fig.02 x> >Hh/N\—[ENGINE COVER]

\ ~S.No. 091053

G b 7

230

HE| B E E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME QTY/S. No. | REMARKS
A I.C.

560 |H642Y-46310 | 9737- MIRROR, BACK 1/~081053

560 |H6460-46310 I ¥737- MIRROR, BACK 1/091054~ | #

570 |H6472-43730 |- HOSE, RUBBER ?

580 |6C070-5217-0 |I¥7" 7AW -7AY GRIP ?

590 [04512-60100  |Z7° Y7 Ty9+ M10 WASHER SPRING 4

600 |02076-50100 |k M10p1. 25 NUT 4

610 [H6490-35720  [LN -Akoi -A STOPPER A 1

620 [H6490-35730  [LN -AkvN -B STOPPER B 1

630 [W6204-80800 [LN -AR9N -3 SHAFT, STOPPER 1

640 [HB737-81240  [LN -Akyl -I\ ktest SPRING 1

650 [04613-50060 [EE" 6 CIR-CLIP (E) ?

660 [W93A2-00616 [3T/4" M6x16(J" 797 BOLT 1

670 |H6490-46450  |RFUEVT-R CASE, MANUAL 1

680 [WI3A1-00616 |3T/4" MBx16 BOLT 2

690 |03014-50614 |%7" Mbx14 BOLT 2/081054~

< Interchangeable; #not interchangeable; <new for old; —old for new

5




Fig.03 T2 2

> _R—X [ENGINE BASE]

>

110 120

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME "TY/S. No. | # REMARKS
A .C.
010 [HB47Z-41211  |I79° N -A(1) BASE ENGINE 1 1
020 [HB47Z-41224 |I79° /N -R(2) BASE ENGINE 2 1
030 |W9131-81020  [4 B+ M10p1. 25x20-8T (375V)  |BOLT 8
040 |04512-60100  |A7" Y77 o9+ M10 WASHER SPRING 8
050 [HB47Z-41241 |I79° N -2(3) BASE ENGINE 3 1
060 [01053-51025 |4 Bk M10x25 BOLT 1
070 |04512-60100  |A7" Y77 o9+ M10 WASHER, SPRING 1
080 [04013-60100 |EF7v7¢ M10 WASHER, PLAIN 1
090 |H8700-41310 | %771 A EA-4007 CUSHION 5
100 {02056-50100  |Fyk M0 NUT 10
110 |04512-60100  |A7" Y77 Tv9+ M10 WASHER, SPRING 10
120 [04013-60100 |E77v7¢ M10 WASHER, PLAIN b
130 [H6470-41110  |IV" Y7 -Y- PULLEY ENGINE 1
140 |W9141-81055  |& Wb M10x55-8T BOLT 3
150 |04512-60100  |Z7" Y77 Tv9% M10 WASHER SPRING 3
160 |W9301-00616 |37V b+ MEx16 BOLT 1
170 |H6320-41940  |L4¥eJ2IyF30 LY PLUG, DRAIN 1
180 |HE320-41950  [L4¥eJ24I0F39 M LY N v4Y GASKET 1
190 |H2620-41921  |L4%eY24IF30 b LURYYY ADAPTER 1
200 |H2507-41930  |L4$+J24IvF39 by -2 st [BAND 2
210 |H6477-41580  |L4%eJ2IF30 b LY #-2 HOSE 1
220 |W9301-00820 |37V bt M8x20 BOLT 2
230 |HB460-41521 |79 I-93¥1 STAY, RADIATOR 2
240 [02056-50080  |Fvk M8 NUT 4
250 |04512-60080  |Z7"YY7" Tv9+ M8 WASHER SPRING 4
260 [04013-60080  |E7797% M8 WASHER PLAIN 4
270 |S2020-41310  |# %771 A EA-4003 CUSHION 2
280 |11982-7246-0 V%" -7° §79A7- BRACKET RESERVE TANK 1
290 [01053-50616 |4 B+ MGx16 BOLT 2
300 J04013-60100  |E7799+ M6 WASHER, PLAIN /)

< Interchangeable; #not interchangeable; <new for old; —old for new

B



Fig.03 T2 2

> _R—X [ENGINE BASE]

>

110 120

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.

310 [H4310-55160  |3-}" 9377 CLAMP 1

320 [04512-60060  [A7° Y77 7v9+ M6 WASHER, SPRING ?

330 |02056-50060  |Fvk Mé NUT ?

340 [H647Z-41411  |¥77- MUFFLER WITH PIPE, EXTERNAL 1

350 [15263-1237-0 [¥75-IV" y%7 (NA) GASKET MUFFLER 1

360 [04512-60080  [A7° Y7 7y M8 WASHER SPRING 4

370 [02114-50080  [+vb M8 (I¥3°Y7°EY) NUT 4

380 |01053-50820 |4 B+ M8x20 BOLT ?

390 |04013-60080  |EF7y9+ M8 WASHER PLAIN 4

400 |04512-60080 |27 Y77 Tyo% M8 WASHER SPRING 2

410 |02056-50080 |}y M8 NUT ?

420 |H647Z-41710  |IV7" JT4ILN - LEVER ENGINE STOP 1

430 |02056-50060  |+vb M6 NUT ?

440 |04512-60060 37" Y77" Too% M8 WASHER, SPRING 1

450 |H6477-42110  |#-A (74-54) HOSE, WATER 1

< Interchangeable; #not interchangeable; <new for old; —old for new

1



Fig.04 Z’—1)—[PULLEY]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS

A I.C.

010 |WMIH3-54D00  |F7YA3y937 (H354D) ASSY TRANSMISSION 1

020 [04811-10650 097" (S65) 0 RING 1

030 [YMUAP-7B120  |HST(980-0) ASSY, HST 1

040 [01053-51050  |&" Bk M10x50 BOLT 3

050 |04512-60100 |Z7" Y77 Ty9% M10 WASHER, SPRING 4

060 [01053-51040 |& Bt M10x40 BOLT 1

070 |H647Z-11210  |FFYASyravbsan PLATE, TRANSMISSION 1/~120901

070 |HB4E0-11250  |FFYASyravbsan PLATE, TRANSMISSION 1/130718~ | #

080 [01053-50830 |4 B+ M8x30 BOLT 4

090 [04013-60080 |E7797% M8 WASHER PLAIN 4

100 |04512-60080  |A7"YY7" Tv9+ M8 WASHER SPRING 4

110 [02056-50080  |Fvk M8 NUT 4

120 [01053-50820 |4 B+ M8x20 BOLT 3

130 |04512-60080  |A7" Y7 T99+ M8 WASHER SPRING 3

140 |H6472-62120  |HST7" -Y- PULLEY, HST 1

150 |W9101-80820  |& Wb M8x20-8T BOLT 1

160 |04512-60080  |A7"YY7" 99+ M8 WASHER SPRING 1

170 |04015-50080  |E77v9+ M8 (3x26x2. 6) WASHER PLAIN 1

180 |H6470-62461  [HSTF19YYAR9N -FY7F PLATE, NEUTRAL SYSTEM 1/~120901

180 [HB4E0-62510  |HSTiaghly PLATE, HST 1/130718~ | #

190 [01053-51025 |4 Bk M10x25 BOLT ?

200 [04512-60100  [A7° Y77 7y9+ M10 WASHER, SPRING 2

210 |04013-60100  |EF7y9% M0 WASHER, PLAIN ?

220 |H6472-32310  |79397793s7-h7"Y SHAFT 1

230 |01053-50835 |4 B MBx35 BOLT 1

240 |04013-60080  |EF7y9+ M8 WASHER PLAIN 1

250 |H6472-32511  |7939777377-h ARM, TENSION 1

260 |W6333-37000  |V9397793y7 -Y- PULLEY, TENSION 1

270 |04512-60100  |A7" Y77 99+ M10 WASHER, SPRING 1

280 |02056-50100 |9k M10 NUT 1

< Interchangeable; #not interchangeable; <new for old; —old for new




Fig.04 Z’—1)—[PULLEY]

HE| B E W E | L W=
REF.No.|  PARTS No. BEA™H PARTS NAME Q' TY/S. No. | 4 REMARKS
A .C.

290 |08511-01615  |7°v91 BUSH 2

300 [04612-00160 |CE' Y 16 CIR-CLIP (C) 1

310 [W6540-16100  |7"YAZy7" ) ME-45° NIPPLE, GREASE 1

320 |W6009-24010  |/929T793/7-hIV" % SPRING 1

330 [HB420-61121  |V9297/73y7-bil bt BOLT, TENSION 1

340 |02056-50080  |fvk M8 NUT 2

350 |W6500-E2064  [VA" B SC64 HP-2 V-BELT, DRIVE 1

360 [H6477-32612  |J7L-hidadty Y (B) STAY B 1

370 |W9101-B1020  [&" b+ M10x20-10. 8T BOLT 2

380 04013-60100  |E7799% MID WASHER, PLAIN 2

390 [W9141-41007 |4 Wb M10x140 (h7%3°) BOLT ?

400 |04013-60100  |E77y7¢ M10 WASHER, PLAIN 4

410 [04512-60100 A7 Y7 Too% M10 WASHER, SPRING 2

420 )02056-50100  |Fvk MI10 NUT 2

430 [HB477-32631  [JL-hibt3934" 1 (A1) STAY A1 1

440 [HB477-32641  [JL-hib¥3934 2 (AZ) STAY A2 1

450 [W9101-B1020  [#" Wb M10x20-10. 9T BOLT ?

460 |04013-60100 |E77y7¢ M1D WASHER, PLAIN 2

470 |01053-50825  |& Wb MBx25 BOLT 2

480 |04512-60080 |27 YY7 Tyo% M8 WASHER SPRING 2

490 104013-60080  |EF7v7+ M8 WASHER PLAIN 2

500 |01053-51020  [&" b+ M10x20 BOLT 2

510 |04512-60100  [A7° YY" Too¢ M10 WASHER, SPRING 2

520 |04013-60100 |E7799¢ MID WASHER, PLAIN 2

530 |W6501-11029 |VA'BE LB29 V-BELT, PUMP 1

540 |01053-50870 | Bt MBx70 BOLT 1

550 |04013-60080 [E77v9+ M8 WASHER PLAIN 2

560 |02056-50080 |fvk M8 NUT 2

570 |01053-51025  [&" b+ M10x25 BOLT 2/~130718

570 |W3141-A1230 (" b M10x25-10. 9T BOLT 2/150862~ | &

< Interchangeable;: #not interchangeable: <new for old; —old for new

9




Fig.04 Z’—1)—[PULLEY]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A I.C.
580 [04512-60100  [A7° Y77 7y9+ M10 WASHER, SPRING ?
590 |04013-60100 |EF7y7¢ M0 WASHER, PLAIN ?
600 [YOUC0-00530  [#- Sx5x36Y39Vl KEY 1

< Interchangeable; #not interchangeable; <new for old; —old for new

10



Fig.05 T7% ')—F[AIR CLEANER]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.
010 [67980-5830-3 |I7%Y-+ ASSY CLEANER, AIR 1
020 [15371-1187-0 |I79YU-FN" k" 7993y CUSHION 1
030 [15381-1125-0 |IF%Y-tN Ik BAND, AIR CLEANER 1
040 [01053-50820 |4 B+ M8x20 BOLT ?
050 |04512-60080  |Z7"YY7" 99+ M8 WASHER SPRING 2
060 [01053-50855 |4 B+ MBx55 BOLT 1
070 |04512-60080  |A7"YY7" 99+ M8 WASHER SPRING 1
080 [02056-50080 |Fvh M8 NUT 1
090 [HB47Z-41661  |I7%Y-1"-ZRUYY HOLDER, AIR CLEANER 1
100 [01053-50820 4" B M8x20 BOLT 3
110 [04013-60080  |E7797% M8 WASHER PLAIN 5
120 |04512-60080  |A7"YY7" 99+ M8 WASHER SPRING 3
130 [02056-50080  |Fvk M8 NUT 3
140 [16863-1162-0 |&-ZA({7byh) PIPE, INLET 1
150 |15221-1172-0 |V 47 W' I BAND, PIPE 1
160 [15261-1172-0 [N 47" W' F BAND, PIPE 1
170 [HB470-55611 N yTYH¥I RETAINER, BATTERY 1
180 |H8500-55620 |\ yTYZYIAK 79 SPONGE 1
190 |W9301-00816 |37V bt MBx16 BOLT 2
200 [HB770-41690  |47- COLLAR 1/091054~ | &

< Interchangeable; #not interchangeable; <new for old; —old for new

1




Fig. 06 J€[E L/\—[SIDE CLUTCH LEVER]

180

140
HE| B E E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME QTY/S. No. | REMARKS
A .C.
010 |H6477-34112  |¥4F J79FbI" - ¥ LEVER, SIDE CLUTCH A 1
020 |H6477-34212  |¥4F" 97950 - E5°Y LEVER, SIDE CLUTCH B 1
030 |B400Z-34120 |44t 939Fb - 7" Y97 GRIP, LEVER 2
040 |W6540-06100 |7°YAZy7" ) M6 NIPPLE, GREASE 4
050 [08511-01615 7" 93 BUSH 8
060 [HB47Z-34511  |byndbI"-7" % SHAFT, LEVER 1
070 [W9550-10616  |A#)" MBx16 BOLT 1
080 [02056-50060 |Fvk M8 NUT 1
090 |W6009-11000  |¥4b° 979FbN -+ IN % SPRING, RETURN ?
100 |W6531-01081  |Uy7i - 4 BALL, LINK RH 4
110 [02056-50080  |Fvk M8 NUT 4
120 |H6470-34310  [44F° 779FbN" vk 1 ROD 1 ?
130 [W9001-01408  |E5 Y% 39k M8 NUT 4
140 |W6531-01082  |U/94 - £5"Y BALL, LINK LH 4
150 [W9092-01408  |#40+vk M8 U NUT b
160 |04512-60080  |A7" Y7 99+ M8 WASHER SPRING b
170 |H6460-34320  |44F° J79FbN -Nvk” 2 ROD 2 2
180 |H6460-34360 |44t 77939900 - A ¥ ROD A, SIDE CLUTCH LEVER 1
190 |H6460-34350  |¥4F" 959F9/70b - B £YY ROD B, SIDE CLUTCH LEVER 1
200 |YOINO-01070 |CE'7 13 CIR-CLIP 2
210 |H6460-34430  |%4L° 979FU95° ) SHAFT, ROD 1
220 [01053-51050 |4 Bt M10x50 BOLT 3
230 |04512-60100  |Z7° Y77 Ty9% M10 WASHER, SPRING 4
240 [01053-51040 |4 B+ M10x40 BOLT 1
250 [04013-60080  |E7797% M8 WASHER PLAIN 1
260 |W9053-01408  |Utvk M8 (9R1°%) U NUT 1
270 [HB470-34420 |U/97-bA ¥ ARM, LINK A 1
280 |HE472-34410 [V77-1B t3°) ARM, L INK B i

< Interchangeable; #not interchangeable; <new for old; —old for new

12




Fig. 07-1

FE1T4)JL 1[DRIVE PEDAL1]

~S.No. 120901

060

310)

! 010

330)

~S.No. 091053

010
HE| B E E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.

010 [HB460-62310  |HSTY¥¥LN - NEUTRAL LEVER, HST 1/~081053

010 [HB47Z-62300  HSTY¥HLN Ty ASSY NEUTRAL LEVER, HST 1/~120801 | «
020 [HB460-62450 |HSTF1YJ4" 4+ PLATE, NEUTRAL 1/~120901

030 [08511-01615 7" 972 BUSH 6/~120901

040 |04612-00160 |CE' 7 16 CIR-CLIP (C) 2/~120901

050 |W6540-06100 |7°YAZy7 ) M6 NIPPLE, GREASE 1/~120901

060 |W9141-90855 |4 Bt MBx55-8. 8T (hy4") BOLT 1/~120901

070 |H6427-62340  |¥3%h ET7v9+ M8 WASHER, PLAIN 2/~120901

080 [W9052-01408  |UFvt M8 U-NUT 1/~120901

090 [HB47Z-62471  |HSTF19UIN % SPRING, NEUTRAL 2/~120901

100 [01053-50840 |4 B+ MBx40 BOLT 1/~120901

110 [02056-50080  |Fvk M8 NUT 4/~120801

120 [01053-50835 |4 B+ MBx35 BOLT 1/~120901

130 |H6472-37112  [HSTA 9"} PEDAL 1/~120901

140 |H6470-35620  |HSTA" 5" hEYYY ARM, LINK C 1/~120901

150 |05411-00625 |M-IE" 7 6x25 ROLL PIN 1/~120901

160 |04013-60030  [ET7yo% M3 (O-BE"¥39) WASHER, PLAIN 1/~120901

170 |05511-50330  |7YE" 7 3x30 SPLIT PIN 1/~120901

180 |W6531-01081  |U7i - 4 BALL, LINK RH 2/~120901

190 [02056-50080  |Fvk M8 NUT 2/~120901

200 [H6470-37150  |HSTA 9" hOvk’ 1(L=90) ROD 1 1/~120901

210 |W9001-01408 |k Y35 +vb M8 NUT 2/~120901

220 |W6531-01082  [Uy7h -b £5°Y BALL, LINK LH 2/~120901

230 |W9092-01408  |HDvF9k M8 U NUT 4/~120801

240 [04512-60080  [Z7° U7 7v9+ M8 WASHER SPRING 4/~120801

250 [H647Z-37130  [HSTA" 9" BYy7myk” YUYy ARM, LINK D 1/~120901

260 |- - - 737 BLANK -

270 [H6470-37160  [HSTA ¥ pOyk” 2(L=115) ROD 2 1/~120901

280 |W6540-16100 |7°YAZy7 ) M6-45° NIPPLE, GREASE 2/~120901

290 J01053-50870 | )+ MBx70 BOLT 1/~120901

< Interchangeable; #not interchangeable; <new for old; —old for new

13




Fig. 07-1

FE1T4)JL 1[DRIVE PEDAL1]

~S.No. 120901

060

310)

! 010

330)

~S.No. 091053

010
HE| B E E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME QTY/S. No. | REMARKS
A I.C.
300 |01053-50850 |4 W+ MBx50 BOLT 1/~120901
310 |H6472-62310  |HSTY9¥LI - NEUTRAL LEVER, HST 1/~120801 | #
320 |H6472-62320  |HSTY9¥LN -F19U78 4+ PLATE, NEUTRAL LEVER 1/~120801 | #
330 |W9616-A0616 |47 Wb MBx16-10. 9T BOLT 2/~120901 | #
340 |W9101-80610 |4 B+ M6x10-8. 8T BOLT 1/~120801 | #
350 |H6472-62350  |EF7y9% M6 WASHER, PLAIN 1/~120801 | #

< Interchangeable; #not interchangeable; <new for old; —old for new

14




Fig. 07-2 7EfT~4JL 2[DRIVE PEDALZ]

S.No. 130718~

050, 060 070

HE| B E E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME QTY/S. No. | REMARKS
A I.C.
010 [H87C0-62310  |HSTY¥%LN - NEUTRAL LEVER, HST 1/130718~ | #
020 [HB4E0-62390 |47- COLLAR 1/130718~ | #
030 |W9141-90855  |&" Bt MBx55-8. 8T (h/4") BOLT 1/130718~ | #
040 |H6427-62340  |¥3%h EF7v9+ M8 WASHER, PLAIN 2/130718~ | #
050 [W9052-01408 U3yt M8 U-NUT 1/130718~ | #
060 |H6477-62350  |E77v+M8 (6. 4x18x1. 6) WASHER, PLAIN 1/130718~ | #
070 [W9101-80610 |4 W+ MGx10-8. 8T BOLT 1/130718~ | #
080 [H87C0-62511  |HST¥19Y7Y9F7-A PIPE, NEUTRAL 1/130718~ | #
090 [HB7C0-62580  |HST¥19UJN % SPRING, NEUTRAL 1/130718~ | #
100 [HB7C0-625A0  [HSTF19YJ0yk" 97A GUIDE, NEUTRAL 1/130718~ | #
110 [H87C0-625B0  |HST¥1%Yymut" 9B GUIDE, NEUTRAL 1/130718~ | #
120 |H87C0-62550 |Y3v%- LIMITER 1/130718~ | #
130 [H87C0-62590  |HST¥19Yy0yt ROD, NEUTRAL 1/130718~ | #
140 |04611-00260  |CE" ¥7+39 26 CIR-CLIP (C) 2/130718~ | #
150 |H64E0-37810  |HSTA" 5" BUy70vk" bYYY ARM, LINK 1/130718~ | #
160 |H64E0-37851  [HSTA" 5" hOvk" RYYF ARM, LINK 1/130718~ | #
170 [08141-06200 |\ 7UU7 BEARING 1/130718~ | # |[6200LLU
180 |05511-50330 |EE"Y 8 CIR-CLIP (E) 1/130718~ | #
190 |H64E0-37860  [HSTA" 5" BOvk" RYVHY" 9 SHAFT, ROD 1/130718~ | #
200 |01053-51025 & Wb M10x25 BOLT 2/130718~ | #
210 [04512-60100  [A7° Y77 7y9+ M10 WASHER SPRING 2/130718~ | #
220 |04013-60100 |EF7y7% M0 WASHER PLAIN 2/130718~ | #
230 [H64E0-37182  [HSTA' ¥ ) PEDAL 1/130718~ | #
240 [HG4E0-37821  [HSTA' ¥ BT L-t CAM 1/130718~ | #
250 [H4310-35150  [HSTA"§” byk’ (L=65) ROD 1 1/130718~ | #
260 |H6470-34310  |HSTY,70yk" (L=105) ROD 2 1/130718~ | #
270 [W6531-01081  [Uy7h -b 3 BALL, LINK RH 3/130718~ | #
280 [W6531-01082  [Uy7h -b £5°Y BALL, LINK LH 2/130718~ | #
290 |02056-50080  |Fvk M8 NUT 8/130718~ | #
300 [W001-01408 iy 4" ot Me NUT 2/130118~ | =

< Interchangeable; #not interchangeable; <new for old; —old for new

15




Fig. 07-2 7EfT~4JL 2[DRIVE PEDALZ]

S.No. 130718~

050, 060 070

HE| B E E |2 T

REF.No.|  PARTS No. BB TR PARTS NAME QTY/S. No. | REMARKS
A I.C.
310 [04512-60080  [A7° Y77 7y M8 WASHER SPRING 6/130718~ | #
320 |W9092-01408  |HDUFok M8 U NUT 4/130718~ | #
330 [04015-50080  [EFTy9+ M8 (9x26x2. 6) WASHER PLAIN 1/130718~ | #
340 |W9052-01408 Uty M8 U-NUT 1/130718~ | #
350 |08511-01615 |7 93 BUSH 8/130718~ | #
360 [04612-00160 |CE" Y 18 CIR-CLIP (C) 3/130718~ | #
370 |W6540-16100 |7°YAZy7 ) M6-45° NIPPLE, GREASE 5/130718~ | #
380 |01053-50870 |4 B+ MBx70 BOLT 1/130718~ | #
390 |01053-50835 |4 B+ MBx35 BOLT 1/130718~ | #

< Interchangeable; #not interchangeable; <new for old; —old for new

16




Fig.08 JL—FRFIIL -7y EIL/N—

[BRAKE PEDAL, ACCELERATOR LEVER]

180 ¥ 170
(3
19\9\\& 180 220
I\t 120
@
“A\\ &
ﬁ / 140
\\%’//
P 100
BE| & & E | = W=
REF. No. PARTS No. TSN PARTS NAME Q' TY/S. No. " REMARKS
A . C.

010 |H647Z-31610 IR - LEVER, ACCELERATOR 1/~091053

010 |H647Z-31611 7RI - LEVER, ACCELERATOR 17091054~ | <
020 |H8500-32120 ToeWN -9y 90 GRIP ( BLACK ) 1

030 |04013-60080 E7797% M8 WASHER PLAIN 1

040 |H8500-31630 TIEbT4¥-Fa9k4¥7N % SPRING, PLATE 1

050 |02052-50080 T9MIAN 5 M8 NUT 1

060 |W9053-01408 UFyh M8 (9Z8°9) U NUT 1/~091053

060 |W9052-01408 Uyk M8 U NUT 1/091054~ | —
070 |H6470-31810 TIEb74%- WIRE, ACCELERATOR 1/~091053

070 |H647Z-31800 TIeVI4¥-Tv) ASSY, ACCELERATOR WIRE 1/091054~ | &
080 |04013-60060 E7797% M6 WASHER, PLAIN 1

090 |W9901-01006 RE" 7 M6 GR5F A PIN, SNAP 1

100 |H642Y-31841 TIE74%-1)) HOLDER 1 1/~091053

100 |H642Y-31842 I 74%-1)) HOLDER 1 1/091054~ | &
110 |W9301-00816 ITVE W M8x16 BOLT 1

120 |01053-50618 i I M6x18 BOLT 1

130 |X0000-10444 TIEb74%-F M CLAMP 1

140 |01053-50616 i b M6x16 BOLT 1

150 |04512-60060 A7 Y77 T99% M6 WASHER, SPRING 1

160 |02056-50060 Ty M6 NUT 1

170 |H6410-31830 TIEb74%-1))r2 HOLDER 2 1

180 |04013-60060 E7797% M6 WASHER, PLAIN 2

190 |W9092-01406 0719k M6 U NUT 1

200 |01053-50610 i I M6x10 BOLT 1

210 |- - - 777 BLANK -

220 |01053-50630 i b M6x30 BOLT 1

230 |02056-50060 Ty M6 NUT 1

240 |- - - 737 BLANK -

240 |H647Z-33112 TL-¥5) BRAKE PEDAL 1

250 |04612-00160 Ct’y 16 CIR-CLIP (C) 1

< Interchangeable; #not interchangeable; <new for old; —old for new

17




Fig.08 JL—FRFIIL -7y EILL/N—

[BRAKE PEDAL, ACCELERATOR LEVER]

180

170

(3
19\9\\& 180 220
I\t 120
@
“A\\ &
ﬁ / 140
\\%’//
P 100
BE| & & W E | W=
REF. No. PARTS No. TSN PARTS NAME Q' TY/S. No. " REMARKS

A |.C.

260 |W6540-16100 TRy b M6-45° NIPPLE, GREASE 1

270 |W6009-11000 ¥4 979FLUN -EF IN % SPRING, RETURN 1

280 |W0080-61000 VI197 L-¥4% WIRE, DRIVE BRAKE 1/~091053

280 |W0080-61010 VI197 L-¥4% WIRE, DRIVE BRAKE 1/091054~ | &

290 |W6561-10818 THVUEE" 7 8x18 PIN, JOINT 2

300 |w9901-01008 T-bE 735 AV% M8 R PIN 2

310 |W6007-25000 VI197 L-$EEN % SPRING, PARKING BRAKE 1

320 |H647Z-33550 Y9297 L-%N 7727-h ARM, BRAKE BALANCE 1

330 |H6470-33570 7 L-¥74¥-M))h SUPPORT, BRAKE WIRE 1

340 |01053-50845 i b M8x45 BOLT 2

350 |04013-60080 E7797% M8 WASHER PLAIN 2

360 |04512-60080 A7 Y77 Tyov M8 WASHER SPRING 2

370 |02056-50080 Tyb M8 NUT 2

380 |H647Z-33411 TL-¥5 0 79 -0 - COVER L 1

390 |W9301-00820 ITVE Wb M8x20 BOLT 2

400 |- - - 737 BLANK -

400 |H647Z-33152 7 b-$ 5 yILn - LOCK, BRAK PEDAL 1

410 |04013-60080 E7797% M8 WASHER PLAIN 2

420 |W9092-01408 0719k M8 U NUT 1

430 04013-60080 E7797% M8 WASHER PLAIN 2

440 ]05511-52520 TE v 2.5x20 SPLIT PIN 2

450 |W6006-11000 7 U825 0YILN - % SPRING, RETURN 1

460 |H4310-55160 -+ 977 CLAMP 2

470 |W9301-00816 IFVE W M8x16 BOLT 2

480 |W6550-71150 Wy -b1-7" 547 L=1150 TUBE, VINYL 1

490 |H647Z-46910 7 =-99377 CLAMP 1/091054~ | #

< Interchangeable;
18

#not interchangeable; <new for old; —old for new




Fig. 09

ME3LI=> k- 1) >4 —[HYDRAULIC PUMP, CYLINDER]

080

040 (g0

2020 Samd\ b

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A I.C.

010 [YPIK8-2R302  |1771Zyh (K8ZR) HYDRAULIC PUMP 1

020 [W7010-B0300  |I7V7Y75" - CYLINDER, DUMP 1

030 |- - - 7377 BLANK -

040 |W7230-03000 |5°¥7° JYU9" -#-R HOSE, CYLINDER ?

050 |W6551-52870  |9°¥7" Y75 —i-RHN - TUBE, VINYL 2

060 |04613-50150 |EE" 7 15 CIR-CLIP (E) 4

070 |- - - 737 BLANK -

080 [W7110-14014 |IW& ELBOW 2

090 [04810-00110 JOYyyy" P-11 0-RING ?

100 |W7100-14214 |79 7°5- OUY7 P-11%% ADAPTER, HOSE 2

110 |H8700-64311  |5°¥7° JYU9" -h-ARHh" % CLAMP 2/~130718

110 |H253Y-64310  |5° Y7 Y75 -#-29777 CLAMP 2/150862~ | #

120 |W9301-00816 |37V b+ MBx16 BOLT 2/~130718

120 |W9401-70616  |7779° & b+ MEx16 BOLT 2/150862~ | #

130 |W6206-92000  |oY5" -bUYYY Y #4 PIN, CYLINDER 1

140 |W6210-02000  |¥Y%" -bYY5y° 9 £ PIN, CYLINDER 1

< Interchangeable; #not interchangeable; <new for old; —old for new

19




Fig. 10 HST - A4 )L% > %9 [HST, OIL TANK]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.

010 [HB47Z-63111  |HSTYY TANK, HST OIL 1

020 |H8420-63160  |¥PyavAtb-+ STRAINER, SUCTION 1

030 |H8550-63170  |¥7ayAbL-1HUJY COVER, STARAINER 1

040 |X0000-10843 | %V GASKET 1

050 [HB400-63150  |HSTS 7a4ly -9 GAUGE, OIL LEVEL 1

060 |06312-10020  [HSTYY9b" VY7 77 PLUG, DRAIN 1

070 [HB400-63140  |HSTY 7¥191k PLUG, OIL FILLER 1

080 |H8700-63340  |¥yavib-2 HOSE, SUCTION 1

090 [HB47Z-63350 |U9-7i-2 HOSE 2 1

100 [68308-64110  |#MB)-7 OIL COOLER 1

110 |H6477-41551  |75° I-95" 9+77 DUCT, RADIATOR 1

120 |H8700-46710 |7° DAvh 7F74 49x99 GROMMET 1

130 |W9301-00816 |37V b+ MBx16 BOLT 4

140 |- - - 7377 BLANK -

150 |HB700-63340 |b"L-Vi -bi-3 HOSE 3 1/~0981053

150 |H6477-63360  |b° -V -b6-3 HOSE 3 1/091054~ | &
160 |- - - 737 BLANK -

170 |- - - 737 BLANK -

180 [H8700-63180  |HSTA{h7405-Fvy ASSY FILTER 1

190 |W7110-38038  |HST4{W7405-75"7"% ADAPTER 2

200 |W7204-41100  |F¥-0" & Y7 bo2Ub -bi-2 HOSE 4 1

210 |H6472-62910  |HST¥1924" -2 HOSE 5 1

220 |H6420-63190 |75° 7" %- ADAPTER 2

230 |W9301-00616 |37V b+ MEx16 BOLT 2

240 |H6470-62211  |Fv-o" & Y7 297298 -t79" 7" 5- [ADAPTER 2

250 [04811-00180 0Y77" P-18 0-RING 2

260 [HB700-63410  |HST#-AN b BAND 1

270 [01053-50616 |4 W+ M6x16 BOLT 2

280 [04013-60060 |E7797% M6 WASHER, PLAIN 2

290 [04512-60060 {7y 79+ ME WASHER. _SPRING ]

< Interchangeable; #not interchangeable; <new for old; —old for new

20




Fig. 10 HST - A4 )L% > %9 [HST, OIL TANK]

HE| B E E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME QTY/S. No. | REMARKS
A .C.

300 |02056-50060  |Fvk Mé NUT ?

30 |- - - 737 BLANK -

320 |- - - 7377 BLANK -

330 [W9301-00820  [377A" b+ M8x20 BOLT 4

340 |H6472-62210  |HST$19Z194 -+75" 7 5- ADAPTER 1

350 |04811-00140 |0YY7" P-14 0-RING 1

360 [W7100-38238 |79 7 %- ADAPTER 1

370 |04811-00140  |0YY7" P-14 0-RING 1

380 [W9301-00816  [377A b+ M8x16 BOLT b

390 |- - - 737 BLANK -

400 |W9301-00816  |377&" b+ M8x16 BOLT ?

410 |HB47Z-63210  |Mh7405-FY7F STAY 1

420 |W9301-00820  |377&" b+ M8x20 BOLT ?

430 |W8700-63010 |ILAYb #Y%4)2 ASSY ELEMENT 1

440 |W6551-50455 Iy -FFa-7" 415 L=455 TUBE, VINYL 1

< Interchangeable; #not interchangeable; <new for old; —old for new

2N




Fig. 11 BIZE L /\—[SPEED CHANGE LEVER]
/030
010
020 080
- 090

180
170
160

HE| B E W E |2 T

REF.No.|  PARTS No. BB PARTS NAME Q' TY/S No. | # REMARKS
A .C.

010 [HB47Z-35911  |77AYV9LN - LEVER, SPEED CHANGE 1 1

020 |H6477-35810  |79A7YJbI %A L=150mm HOSE, RUBBER 1

030 |H813Y-35120  |LN -7 Y97 GRIP, RUBBER 1

040 |H6477-35660  |79A/90N -5 79 LEVER, SPEED CHANGE 2 1

050 |W6145-22000 |79A7Y7bN - 2HIN % SPRING 1

060 |H6477-35681  |79UV7bN - A¥IN %" 4 % WASHER, PLAIN 1

070 [02052-50080  |F9F9AH"5 M8 NUT 2

080 |W6531-01081  |Uy7i - 4 BALL, LINK RH ?

090 [02056-50080 |Fvh M8 NUT ?

100 |H6470-35670  |797Y7bN -yk" (L=375mm) ROD 2 1

110 [W9001-01408  |E5" Y+ 39t M8 NUT ?

120 |W6531-01082 |U/94 - £Y"Y BALL, LINK LH ?

130 [W9092-01408  |#40+vk M8 U NUT 4

140 |04512-60080  |A7"YY7" 99+ M8 WASHER SPRING 4

150 |H6470-35620  |7947Y7 LI -3" 7979090 FUYT  |ARM, LINK C 1

160 |05411-00625 |M-BE" 7 6x25 ROLL PIN 1

170 |04013-60030  |EF7yo% M3 CO-BE"¥39) WASHER, PLAIN 1

180 |05511-50330  |7YE" 7 3x30 SPLIT PIN 1

190 |H6470-35640  |7940Y7 U¥79°99h STAY, SPEED CHANGE LEVER 1

200 [08511-01615 7" 93 BUSH 2

210 |W6540-06100  |7°YAZy7" ) M6 NIPPLE, GREASE 1

220 |H6477-35630  |797Y7 Y09k bYYF ARM, LINK F 1

230 |X0000-14752  |79A7Y7bN vk (L=50mm) ROD 1 1

240 |H6477-35650  |7917Y7 Zvyavh” 7Y 709k YT |ARM, LINK G 1

250 |05411-00525  |0-BE" Y 5x25 ROLL PIN 1

260 [01053-50845 |4 B+ MBx45 BOLT 4

270 |04512-60080  |A7"YY7" Tv9+ M8 WASHER SPRING 4

280 [04013-60080  |E7797% M8 WASHER PLAIN 2

< Interchangeable; #not interchangeable; <new for old; —old for new

22




Fig. 12 &> L/\—[DUNP

LEVER]

~S.No. 091053

A

HE| B E E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS

A I.C.

010 |H6470-36110 |5° %7 LN - LEVER, DUMP 1/~081053

010 |H6470-36111  |5° %7 LN - LEVER, DUMP 1/091054~ | #

020 |H8500-33120 |7"Yy7" (Fh) GRIP 1

030 [04013-60080 |E7797% M8 WASHER PLAIN 2/~081083

030 [04013-60080 |E77y7% M8 WASHER PLAIN 1/091054~

040 [W9092-01408  |#40+vk M8 U NUT 3/~081083

040 [W9092-01408  |#40¥+vk M8 U NUT 1/091054~

050 |W6531-01081  |U7i - 4 BALL, LINK RH 1/~081053

060 [02056-50080 |Fvk M8 NUT 2/~081083

070 |H6477-36520 |9 ¥7" LI -YyyAyt” (L=150mm) [ROD 1 1/~0981053

080 [W9001-01408  |E5" Y+ 39t M8 NUT 1/~081053

090 |W6531-01082 |94 - £Y"Y BALL, LINK LH 1/~081053

100 |04512-60080  |A7"YY7" Tv9+ M8 WASHER SPRING 3/~081083

110 |H6472-36510  |5° Y7 LI -Y7 ARM, LINK H 1/~081053

120 |W9301-00820 |37V bt M8x20 BOLT 3/~081083

120 |W9301-00820 |37V bt M8x20 BOLT 1/091054~

130 |W6009-12000 |5 Y7 LN -EH"IN" % SPRING, RETURN 2/~081083

140 |W9301-00816 |37V b+ MBx16 BOLT 6/~091083

140 |W9301-00816 |37V b+ MBx16 BOLT 4/091054~

150 |W0180-57000 |5 %7 L' - Jb0-B1-7°0 WIRE, DUMP_LEVER 1/~081053

150 |W0150-57000 |5 %7 b - Jb0-B5-7° 0 WIRE, DUMP LEVER 1/~160939 | #

150 |W0150-57003 |9 %7 b - Jb0-B5-7° 0 WIRE, DUMP LEVER 1/160940~ | 3¢ |150-160-170-270ky+1" H77Y

160 |W6562-10825  |P5VJ4E" 7 8x25 79927 37 |PIN, JOINT 2/~160939

160 |W6561-10818  |P5VJ4L" 7 8x18 PIN, JOINT 2/160940~ | #

170 |H6400-45210  |7yyayad »o" 1x20-1 CUSHION 4/~160939

170 [04013-60080  |E7797% M8 WASHER PLAIN 4/160940~ | #

180 |W9901-01008  |7-hE" Y3h" A7% M8 R PIN 2

190 |W6550-71480  |JWY" -tFa-7° L=1480mm TUBE, VINYL 1/~081053

190 |W6550-71155  |JWf" -tFa-7° L=1155mm TUBE, VINYL 1/091054~ | #

200 [H6470-36170  |27Y2-9kRYYALN - PLATE, DUMP LEVER 1

< Interchangeable; #not interchangeable; <new for old; —old for new

23




Fig. 12 &> L/\—[DUNP

LEVER]

~S.No. 091053

A

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A I.C.

210 [HB700-64311  [I/PO-BY-7"0 b % CLAMP 1/~081053

220 [W9301-00820  [377f" b+ M8x20 BOLT 1/~081053

230 |H6470-61121  |A7Y2Z9kA° BEAY) SUPPORT, PUMP 1

240 |H642Y-36150 |9 V7" LN -Dy7hty LOCK, DUMP LEVER 1

250 |W93A2-00616  |3T/4" M6x16 (7" 597 BOLT 2

260 [B3120-31210  [AbyN -T' A RUBBER, STOPPER 1

270 |S2252-46910  |74¥-N" I+ CLAWP 1/160940~

< Interchangeable; #not interchangeable; <new for old; —old for new

24




Fig. 13 %74 [BODY]

040 f//\[
200

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A I.C.
010 [HB490-71110 |25°4 DUMP, BODY 1
020 [HB400-71410 |VIF'7 DOOR, FRONT 1
030 [HB400-71310 |3IH'7 DOOR, SIDE ?
040 [HB490-71210 |25 499077 DUMP_REAR 1
050 [HB400-71511 |25 47%197) ¥ SUPPORT, DOOR R 1
060 [HB400-71520 |25 45%1977 £5°Y SUPPORT, DOOR L 1
070 [H8600-71330 M 7AVM D LEVER, DOOR 4
080 |HB210-71340 [N PRYVE™ Y PIN, DOOR 4
090 [H8600-71120  |VIM PHM(V4 HOOK, DOOR 2
100 [HB600-71130 VIR POt ROD, DOOR 2
110 [X0000-05413  |VIF PAAO9E FUYT SUPPORT, ROD 2
120 [W6004-11010  |VIF PMAER IN % SPRING, RETURN ?
130 [W9092-01408  |#40+vk M8 U NUT ?
140 |X0000-15672 M FARYN -1 4 RUBBER, STOPPER 2
150 [HB400-71170 |25 45779°% SHAFT, BODY 1
160 |04613-50190 |EE" 7 19 CIR-CLIP (E) 1
170 [01053-51225 |4 Bk M12x25 BOLT 10
180 [04013-60120 |E77v0¢ M12 WASHER PLAIN 10
190 |04512-60120  |A7"YY7" 99+ M12 WASHER SPRING 10
200 |W9301-00820 |37V bt M8x20 BOLT 3
210 [01053-50816 |4 B+ MBx16 BOLT 2
220 [04013-60080  |E7797% M8 WASHER PLAIN 8
230 |05511-52520 |7k 2. 5x20 SPLIT PIN 8
240 [02056-50120  |Fyk Mi12 NUT 8
250 |04512-60120  |Z7° Y77 Tyy% M12 WASHER SPRING 4
260 |W93A1-00616 |3T/4" MBx16 BOLT 2

< Interchangeable; #not interchangeable; <new for old; —old for new
25




Fig. 14 %x&s[IDLER WHEEL]
HE 3 E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME QTY/S. No. | REMARKS
A .C.

010 |H6300-22300  |47°T/Y779y ASSY WHEEL, IDLER UNDER 10

020 |--- 17" 17076754 WHEEL, IDLER UNDER 10 * 919474
030 [HB300-22320 |47°T/Y79"Y SHAFT, IDLER WHEEL 10

040 [HB300-22340 & %" VAN - COVER, DUST 20

050 [08101-06204 |\ 7UUT BEARING, BALL 20

060 |04612-00200 |CE'7 20 RING, SNAP 20

070 [HB300-22360 |-} SEAL, OIL 20

080 [H8610-22380  |770+yh M16 NUT 10

090 |W6540-06100 |7°YAZy7 ) M6 NIPPLE, GREASE 10

100 |H8500-22500 |5 397" T/Y7ASSY ASSY WHEEL, IDLER UPPER 2

10 |- VAEVIR VL)) WHEEL, IDLER UPPER ? *1987%
120 |H4300-22320 |¥°397° 70979 % SHAFT, IDLER UPPER 2

130 [X0000-15880 & %" VAN - COVER, DUST 4

140 [08111-06004 |\ 7U07 BEARING, BALL 4

150 |04611-00420 |CE" ¥ 42 (F337) RING, SNAP 4

160 [W5042-04206  |#W3-) SEAL, OIL 4

170 [X0000-14363 |41 vk M14 NUT 2

180 |W6540-06100 |7°YAZy7" ) M6 NIPPLE, GREASE 2

190 |H6400-21212  |#7° /U761 77 3% HOLDER, ROLLER R 1

200 |H6400-21222 |47°T/Y761° 79 E5°Y HOLDER, ROLLER L 1

210 [02056-50160  |Fyk M16 NUT 10

220 [04013-60160  |E77v7% M16 WASHER PLAIN 10

230 |04512-60160  |A7" Y77 o9+ M16 WASHER SPRING 10

240 [02056-50140  |Fvk Mi4 NUT 2

250 [04013-60140  |E7799% M14 WASHER PLAIN 2

260 |04512-60140  |Z7"YY7 Toyv M4 WASHER SPRING 2

< Interchangeable; #not interchangeable; <new for old; —old for new

26




Fig. 15 42 o—5[RUBBER CRAWLER]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.
010 |H8500-22201  |90-77/73/0-FASSY ASSY ROLLER, TENSION ?
020 |-— Jn-77793/0-7 ROLLER, TENSION ? * 919474
030 [HB500-22220 |Y0-77793/0-77° % SHAFT, ROLLER HOLDER ?
040 |08111-06304 [\ 707 BEARING, BALL 4
050 [04612-00200 JCE" 7 20 RING, SNAP 4
060 |W5042-05208 [l SEAL, OIL 4
070 |X0000-15880  [& %" 74N - COVER, DUST 4
080 |H8130-21340 [ +yb M16 NUT ?
090 |W6540-06100 |7"YZZy7 ) M6 NIPPLE, GREASE ?
100 [X0000-15882  |70-37793y TENSION, CRAWLER 2
110 |W6118-5E000  |/R-3779337 YT SPRING, TENSION ?
120 |X0000-15885  |70-77/7arivk NUT ?
130 |M8310-21320  |70-377937& bt BOLT, CRAWLER TENSION ?
140 |H8700-21350  |AkyN - STOPPER 2
150 |X00WB-12021  |RE"Y STOPPER, BOLT 2
160 |m8200-11131  |A7" ik SPROCKET ?
170 [HE300-11140 UK Bt U-BOLT 2
180 |[YCB23-05000 |1 AY0-7 CRAWLER, RUBBER 2
190 [02252-50160  |2V° V¥Fyk M16 NUT ?
200 [W9092-01410  [+40yF9k M10 U NUT 4
210 |02056-50160 |4yt M16 NUT ?
220 |04013-60160 |E77y7% M16 WASHER, PLAIN 2
230 [04512-60160  [A7" Y77 7v9+ M16 WASHER SPRING ?
240 [YOINO-01080  [i4-Bo%7hTv9% WASHER, PLAIN 2
250 [05511-50430  [7UE" 7 4x30 SPLIT PIN 2
260 [04512-60100  [A7°Y¥7" 7y9+ M10 WASHER SPRING ?

< Interchangeable; #not interchangeable; <new for old; —old for new

21




Fig. 24

¥ 2 > [FUEL TANK]

030

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.
010 |- - - 737 BLANK -
020 |H8500-51160  [$21%119Ak -} STARAINER, FUEL 1
030 [H8500-51150  |$19119%+y7 CAP, FUEL TANK 1
040 |H647Z-51210  |#/Y3%7 -¥" #-A (L=208mm) HOSE, FUEL GAUGE 1
050 [HE400-51260 |%/Y3%1 -9 945° FLOAT, FUEL GAUGE 1
060 |H8610-51250  [#-AN b BAND, HOSE 2
070 |06312-10020  |#/Y399%9 b Vo7 37 PLUG, DRAIN 1
080 |- - - 7377 BLANK -
090 |09661-71370  |#7Y3%i-A1 (L=1370mm) TUBE, FUEL 1 1
100 |14911-42750 |V 47 9997 CLIP, PIPE 2
110 |09661-70750  |#Y3%#-A2 (L=750mm) TUBE, FUEL 2 1
120 |14911-42750 |V 47 9997 CLIP, PIPE ?
130 |09661-41150  |#7Y3%#-A3 (L=1150mm) TUBE, FUEL 3 1
140 |14971-42570 [N 47 9997 CLIP, PIPE 2
150 |H4310-55160  |3-+" 957 CLAMP 1
160 |W9301-00816 |37V bt MBx16 BOLT ?
170 |- - - 7377 BLANK -
180 |- - - 737 BLANK -
190 [01053-50870 |4 B+ M8x70 BOLT 1
200 |04013-60080 |EF7y9% M8 WASHER PLAIN 1
210 [04512-60080  [A7° Y77 7v9+ M8 WASHER SPRING 1
220 |02056-50080  |Fvk M8 NUT 1
230 |H6472-51420  |#1° #-A2 TUBE, VINYL 1
240 |H6472-51410  |#1° 6-A1 TUBE, VINYL 1
250 [1G313-43010  [#/Y3974057%) ASSY, FILTER FUEL 1
260 |- - - 737 BLANK -
270 |1G313-43650  |74050U7%° 0 RING 1
280 [1G313-43570  [7409497 0Y77 0 RING 1
290 |16313-43560  |ILAUbTyY ASSY, ELEMENT 1
300 [16313-43100  |74b5477 To) ASSY, CUP FILTER 1

< Interchangeable; #not interchangeable; <new for old; —old for new

28




Fig. 25

B4 M [WIRE HARNESS, METER, SWITCH, BATTERY]

140 U3
130
HE| B & % B | 2 I
REF.No.|  PARTS No. HEEH PARTS NAME 0 TY/S No. | REMARKS
A .C.
010 [HB47Z-55112 [ ¥-N-42 WIRE HARNESS 1
020 [B7020-56460  |F7-4-5-ASSY METER, HOUR 1
030 [15248-6359-2 |29-5A4sFASSY ASSY SWITCH, STARTER 1
040 [6C040-5541-2 |29-524% SWITCH, STARTER 1
050 [15248-6370-0 [+~ (5-5-) KEY, STARTER 1
060 [546T1-4112-0 [R5-5RMvF¥ro7 CAP, STARTER SWITCH 1
070 |H8420-56430 |7 0-5)7 LAMP, GLOW 1
080 [HB420-56410 [N 9757 LAMP, BATTERY 1
090 [HB420-56440  |#447 Lyye-777 LAMP, OIL PRESSURE 1
100 |H8517-56160 [i-yafvF SWITCH, HORN 1
110 [HB31Z-56710  [#~7 HORN 1/~091053
110 [RD809-5371-0 [i~7 HORN 1/081054~ | —
120 [W9301-00616  |3774" b+ M6x16 BOLT 1/~091053
120 [W9301-00816  |3774" b+ MBx16 BOLT 1/091054~ | =
130 [01053-50616 4" bt M6x16 BOLT 2
140 [04013-60060  [E5777v M6 WASHER, PLAIN 2
150 [04512-60060  |X7° Y77 Toyv MG WASHER, SPRING 2
160 [02056-50060  [#7F M6 NUT 2
170 [10070-3141-0 |J )4+ 547~ TIMER, SOLENOID 1
180 [W9301-00816 |3774" bt M8x16 BOLT 1
190 [15694-6599-0 777 54%- TIMER, LAWP [
200 [W3301-00616  [3774" b+ M6x1 BOLT 1
210 [RP201-5371-0  [L¥ ab-5- ASSY REGULATOR 1
220 [01053-50625 [ bb MBx25 BOLT 2
230 [04013-60060_[E57v5 M6 WASHER, PLAIN 2
240 [04512-60060  [X7"U77" T3 M6 WASHER, SPRING 2
250 [02056-50060  [+7F M6 NUT 2
260 [HG47Z-56210  [ACUL- RELAY 2
270 [HG470-56120  [e-77¢ Ib 934vF SWITCH 1
280 [HG4TZ-46920|9-7 BAkTo7 CLAMP 1

< Interchangeable; #not interchangeable; <new for old; —old for new

29




Fig. 25

B4 M [WIRE HARNESS, METER, SWITCH, BATTERY]

010

280
270

120\(@‘110

360

4 "3,
190 ,,\{
S 160
I ., 150
‘r9
200 | 170 Uz
180
140 U3
130
HE| & & B B |2 e
REF.No.|  PARTS No. AT PARTS NAME QTY/S.No. | & REMARKS
A l.C.
290 [W8009-54731 |\ 97U- +y CORD, BATTERY 1
300 |W8002-55220 |Iyy" V7-Aty CORD, EARTH 1
310 |W9301-00816 |37V B+ M8x16 BOLT 1
320 |- - - 73 BLANK -
330 |- - - 737 BLANK -
340 |W8004-05420 |\ 97U- &y CORD, EARTH
350 [RC418-5345-0 |Vob SOCKET 1/091054~
360 [HE4A0-55150  |Vrobey HARNESS, SOCKET 1/091054~
370 |HE4A0-55140 |7y HARNESS, HORN 1/091054~

30




Fig. 26 S ~JL[LABEL]

020" 110 o?o 140 100
)I
040 | /
- 010 =/
070 | ;
1 !
310: m E r"
S = |l
340, "k -
L
370 @.
220 Y \
130 290 080 070 230 160 020 210 150 120 240 180
170
it B X
13 1
S W We
300 200 050 280 180 270 320 340 250 360 370 350 310 360 370 040
HE| & & W E | L W%
Rer.No.|  PARTS No. BWR AT PARTS NAME 0 TY/S. No. | REMARKS
A I.C.
070 |HG4C0-94000 |5 BASSY LABEL, KIT 1
020 |HG4CO-94510  |H9945 ) STRIPE 1
030 |- - - 757 BLANK -
040 |H642Y-94530 |YAMAGUCHIFA' I STRIPE 2
050 [B7310-94620  |WINBULLT—" MARK 1
060 |- - - 7577 BLANK .
070 [H6490-94080 [evA{37' b R LABEL 1
080 [H6430-94070 [evid5A b L LABEL i
090 [H6430-94090 [5° V7 ') LABEL, DUMP 1
100 |H6490-94180  [77EATA" b LABEL, ACCELERATOR LEVER 1
110 |HB500-94162 [T yHI7\ b LABEL, ENGINE STOP 1
120 [H642Y-96610  |™MIvT7A’ b LABEL, LEVEL GAUGE 1
130 [11420-8752-0 [$-R49F57" b LABEL, KEY SWITCH 1
140 [H6490-94110  [79AY)797" b LABEL, SPEED CHANGE 1
150 |88540-95030 | W47 VAV b LABEL, CAUTION 1
160 |RC461-5796-0 |"™157 ) LABEL, FUEL 1
170 [86410-95640  |1757" b LABEL, CAUTION 1
180 [86410-95680  |yva%%yyv b LABEL, CAUTION 2
190 [86410-95650 |59 I-5F1451 ) LABEL, CAUTION 1
200 |H6490-96550  [yF 93951 b LABEL 1
210 [H6490-95670 |50 I-9MT/7 F1MN b LABEL, CAUTION 1
220 [86410-95710 | yFU-F1H7A' b LABEL, CAUTION 1
230 [HB40Z-85310  |[F109virFaidan b LABEL, CAUTION 1
240 [HB41Y-95040 |7 Y7 TRV b LABEL, CAUTION 1
250 [86410-95670  |MT/7 F1947\ b LABEL, CAUTION 1
260 [86410-95610 | /VITF9A b LABEL, CAUTION 1
270 [86410-85620 |77 MR b LABEL, CAUTION 1
280 [88540-95060 |5 y7 F9N b LABEL, CAUTION 1
290 [H8730-85320  [$ASFA/YIEYA b LABEL, CAUTION 1
300 [88540-95460 |#4% £ LABEL i

< Interchangeable; #not interchangeable; <new for old; —old for new
3



Fig. 26 5 ~JL[LABEL]

020> 11\0 090 140 100
!
040 !
. :7010 \\ 5 ,_/,ﬁ
070 | W ﬁ? i
v o )

|
310, Ty
340’ | 2000 .
) S -
370, N R

220 \

130 290 080 070 230 160 020 210 150 120 240 180

13 13
0 S

300 200 050 280 180 270 320 340 250 360 370 350 310 360 370 040
HE| & & B E |- w =
REF.No.|  PARTS No. BEAH PARTS NAME 0 TY/SNo. | REMARKS

A I.C.
310 [86410-95630  [RIONATIMN ) LABEL, CAUTION 2
30 |- - - B IMIN Y LABEL, SERIAL NR -
30 |- - - 73/ BLANK -
340 (8854094740 |90-F20E45N ) LABEL 1
350 [HG4C0-34780 _ [y39Ea31 b LABEL, SPEC 1
360 [RC108-57961  [JU7T 77 ) LABEL 4/150862~ | &
370 |RDBO0S-57331 |31\ LABEL 4/150862~ | &

< Interchangeable: #not interchangeable: «<new for old; —old for new
32



Fig. 27 W&+ [SPONGE]

020
HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A I.C.

010 [HB47Z-45110 |Iy9" VAN - 79" A SPONGE A 1

020 [HB47Z-45120 |Iy9' VAN - 79" B SPONGE B 1

030 [HB47Z-45132 |Iy9" VAN - 79" C SPONGE C 1

040 [HB47Z-45142 |Iy9" VAN A& 79" D SPONGE D 1

050 [HB47Z-45150 Iy yAN -Ak 79" E SPONGE E 1

060 |HB42Y-41580 |30 I-9%" Jhad ¥ F SPONGE F 4

070 [HB47Z-45310  |HSTAN - 74VAK 77" G SPONGE G 1

080 |H6477-45320  |V9%N SIAN -+hZi 70" H SPONGE H 1

090 |H4340-45710  |7073% 9277-7 | SPONGE | ?

< Interchangeable; #not interchangeable; <new for old; —old for new
33









KUABRUNBO—BELRD-OFELCCERT I EMNHYETOTITRIIESLY,

Vs

OBRELELER

ﬁﬂguﬂﬂ?’u\’?'ﬂ

T673-1434 EERMEMERERI97
TEL. (0795) 42-1066(ft) FAX. (0795) 42-4083

J




